RG-195
Revised December 2019

Rules and Regulations for Public
Water Systems

Water Supply Division

printed on

recycled paper TEXAS COMMISSION ON ENVIRONMENTAL QUALITY







Rules and Regulations
for Public Water Systems

Prepared by
Water Supply Division

RG-195
Revised December 2019

<www.tceq.texas.gov/assets/public/comm_exec/pubs/rg/rg-195.pdf>



Jon Niermann, Chairman
Emily Lindley, Commissioner
Bobby Janecka, Commissioner

Toby Baker, Executive Director

We authorize you to use or reproduce any original material contained
in this publication—that is, any material we did not obtain from other
sources. Please acknowledge the TCEQ as your source.

Copies of this publication are available for public use through the Texas
[...]
§290.42(c)(8) Reverse osmosis and nanofiltration membrane systems not provided for
microbiological quality control shall conform to the requirements of subsection (b) of
this section.

§290.42(d) Surface water.

§290.42(d)(1) All water secured from surface sources shall be given complete
treatment at a plant which provides facilities for pretreatment disinfection, taste and

Revised December 2019 41



8290.42 Water Treatment TCEQ Publication RG-195

odor control, continuous coagulation, sedimentation, filtration, covered clearwell
storage, and terminal disinfection of the water with chlorine or suitable chlorine
compounds. In all cases, the treatment process shall be designed to achieve at least a 2-
log removal of Cryptosporidium oocysts, a 3-log removal or inactivation of Giardia
cysts, and a 4-log removal or inactivation of viruses before the water is supplied to any
consumer. The executive director may require additional levels of treatment in cases of
poor source water quality. Based on raw water monitoring results, the executive director
may require additional levels of treatment for Cryptosporidium treatment as specified in
§290.111 of this title.

§290.42(d)(2) All plant piping shall be constructed so as to be thoroughly tight against
leakage. No cross-connection or interconnection shall be permitted to exist in a filtration
plant between a conduit carrying filtered or post-chlorinated water and another conduit
carrying raw water or water in any prior stage of treatment.

§290.42(d)(2)(A) Vacuum breakers must be provided on each hose bibb within the
plant facility.

§290.42(d)(2)(B) No conduit or basin containing raw water or any water in a prior
stage of treatment shall be located directly above, or be permitted to have a single
common partition wall with another conduit or basin containing finished water.

§290.42(d)(2)(C) Make-up water supply lines to chemical feeder solution mixing
chambers shall be provided with an air gap or other acceptable backflow prevention
device.

§290.42(d)(2)(D) Filters shall be located so that common walls will not exist
between them and aerators, mixing and sedimentation basins or clearwells. This rule
is not strictly applicable, however, to partitions open to view and readily accessible for
inspection and repair.

§290.42(d)(2)(E) Filter-to-waste connections, if included, shall be provided with
an air gap connection to waste.

§290.42(d)(2)(F) Air release devices on treated waterlines shall be installed in such
a manner as to preclude the possibility of submergence or possible entrance of
contaminants. In this respect, all openings to the atmosphere shall be covered with
16-mesh or finer corrosion-resistant screening material or an equivalent acceptable to
the executive director.

§290.42(d)(3) Return of the decanted water or solids to the treatment process shall be
adequately controlled so that there will be a minimum of interference with the treatment
process. Systems that do not comply with the provisions of this paragraph commit a
treatment technique violation and must notify their customers in accordance with the
requirements of §290.122(b) of this title.

42

Revised December 2019



TCEQ Publication RG-195 8290.42 Water Treatment

§290.42(d)(3)(A) Unless the executive director has approved an alternate recycling
location, spent backwash water and the liquids from sludge settling lagoons, spent
backwash water tanks, sludge thickeners, and similar dewatering facilities shall be
returned to the raw waterline upstream of the raw water sample tap and coagulant
feed point. The blended recycled liquids shall pass through all of the major unit
processes at the plant.

§290.42(d)(3)(B) Recycle facilities shall be designed to minimize the magnitude
and impact of hydraulic surges that occur during the recycling process.

§290.42(d)(3)(C) Solids produced by dewatering facilities such as sludge lagoons,
sludge thickeners, centrifuges, mechanical presses, and similar devices shall not be
returned to the treatment plant without the prior approval of the executive director.

§290.42(d)(4) Reservoirs for pretreatment or selective quality control shall be
provided where complete treatment facilities fail to operate satisfactorily at times of
maximum turbidities or other abnormal raw water quality conditions exist. Recreational
activities at such reservoirs shall be prohibited.

§290.42(d)(5) Flow-measuring devices shall be provided to measure the raw water
supplied to the plant, the recycled decant water, the treated water used to backwash the
filters, and the treated water discharged from the plant. Additional metering devices
shall be provided as appropriate to monitor the flow rate through specific treatment
processes. Metering devices shall be located to facilitate use and to assist in the
determination of chemical dosages, the accumulation of water production data, and the
operation of plant facilities.

§290.42(d)(6) Chemical storage facilities shall comply with applicable requirements in
subsection (f)(1) of this section.

§290.42(d)(7) Chemical feed facilities shall comply with the applicable requirements
in subsection (f)(2) of this section.

§290.42(d)(8) Flash mixing equipment shall be provided.

§290.42(d)(8)(A) Plants with a design capacity greater than 3.0 million gallons per
day (MGD) must provide at least one hydraulic mixing unit or at least two sets of
mechanical flash mixing equipment designed to operate in parallel. Public water
systems with other surface water treatment plants, interconnections with other
systems, or wells that can meet the system's average daily demand are exempt from
the requirement for redundant mechanical flash mixing equipment.

§290.42(d)(8)(B) Flash mixing equipment shall have sufficient flexibility to ensure
adequate dispersion and mixing of coagulants and other chemicals under varying raw
water characteristics and raw water flow rates.

Revised December 2019 43



8290.42 Water Treatment TCEQ Publication RG-195

§290.42(d)(9) Flocculation equipment shall be provided.

§290.42(d)(9)(A) Plants with a design capacity greater than 3.0 MGD must provide
at least two sets of flocculation equipment which are designed to operate in parallel.
Public water systems with other surface water treatment plants, interconnections with
other systems, or wells that can meet the system's average daily demand are exempt
from the requirement for redundant flocculation equipment.

§290.42(d)(9)(B) Flocculation facilities shall be designed to provide adequate time
and mixing intensity to produce a settleable floc under varying raw water
characteristics and raw water flow rates.

§290.42(d)(9)(B)(i) Flocculation facilities for straight-flow and up-flow
sedimentation basins shall provide a minimum theoretical detention time of at
least 20 minutes when operated at their design capacity. Flocculation facilities
constructed prior to October 1, 2000, are exempt from this requirement if the
settled water turbidity of each sedimentation basin remains below 10.0
nephelometric turbidity units and the treatment plant meets with turbidity
requirements of §290.111 of this title.

§290.42(d)(9)(B)(ii) The mixing intensity in multiple-stage flocculators shall
decrease as the coagulated water passes from one stage to the next.

§290.42(d)(9)(C) Coagulated water or water from flocculators shall flow to
sedimentation basins in such a manner as to prevent destruction of floc. Piping,
flumes, and troughs shall be designed to provide a flow velocity of 0.5 to 1.5 feet per
second. Gates, ports, and valves shall be designed at a maximum flow velocity of 4.0
feet per second in the transfer of water between units.

§290.42(d)(10) Clarification facilities shall be provided.

§290.42(d)(10)(A) Plants with a design capacity greater than 3.0 MGD must
provide at least two sedimentation basins or clarification units which are designed to
operate in parallel. Public water systems with other surface water treatment plants,
interconnections with other systems, or wells that can meet the system's average daily
demand are exempt from the requirement for redundant sedimentation basins or
clarification units.

§290.42(d)(10)(B) The inlet and outlet of clarification facilities shall be designed to
prevent short-circuiting of flow or the destruction of floc.

§290.42(d)(10)(C) Clarification facilities shall be designed to remove flocculated
particles effectively.

§290.42(d)(10)(C)(i) When operated at their design capacity, basins for
straight-flow or up-flow sedimentation of coagulated waters shall provide either
a theoretical detention time of at least six hours in the flocculation and

44

Revised December 2019



TCEQ Publication RG-195 8290.42 Water Treatment

sedimentation chambers or a maximum surface overflow rate of 0.6 gpm/sq ft of
surface area in the sedimentation chamber.

§290.42(d)(10)(C)(ii) When operated at their design capacity, basins for
straight-flow or up-flow sedimentation of softened waters shall provide either a
theoretical detention time of at least 4.5 hours in the flocculation and
sedimentation chambers or a maximum surface overflow rate of 1.0 gpm/sq ft of
surface area in the sedimentation chamber.

§290.42(d)(10)(C)(iii) When operated at their design capacity, sludge-
blanket and solids-recirculation clarifiers shall provide either a theoretical
detention time of at least two hours in the flocculation and sedimentation
chambers or a maximum surface overflow rate of 1.0 gpm/sq ft in the settling
chamber.

§290.42(d)(10)(C)(iv) A side wall water depth of at least 12 feet shall be
provided in clarification basins that are not equipped with mechanical sludge
removal facilities.

§290.42(d)(10)(C)(v) The effective length of a straight-flow sedimentation
basin shall be at least twice its effective width.

§290.42(d)(10)(D) Clarification facilities shall be designed to prevent the
accumulation of settled solids.

§290.42(d)(10)(D)(i) At treatment plants with a single clarification basin,
facilities shall be provided to drain the basin within six hours. In the event that
the plant site topography is such that gravity draining cannot be realized, a
permanently installed electric-powered pump station shall be provided to
dewater the basin. Public water systems with other potable water sources that
can meet the system's average daily demand are exempt from this requirement.

§290.42(d)(10)(D)(ii) Facilities for sludge removal shall be provided by
mechanical means or by hopper-bottomed basins with valves capable of
complete draining of the units.

§290.42(d)(11) Gravity or pressure type filters shall be provided.

§290.42(d)(11)(A) The use of pressure filters shall be limited to installations with a
treatment capacity of less than 0.50 MGD.

§290.42(d)(11)(B) Filtration facilities shall be designed to operate at filtration rates
which assure effective filtration at all times.

§290.42(d)(11)(B)(i) The design capacity of gravity rapid sand filters shall not
exceed a maximum filtration rate of 2.0 gpm/sq ft. At the beginning of filter runs
for declining rate filters, a maximum filtration rate of 3.0 gpm/sq ft is allowed.

Revised December 2019 45



8290.42 Water Treatment TCEQ Publication RG-195

§290.42(d)(11)(B)(ii) Where high-rate gravity filters are used, the design
capacity shall not exceed a maximum filtration rate of 5.0 gpm/sq ft. At the
beginning of filter runs for declining rate filters, a maximum filtration rate of 6.5
gpm/sq ft is allowed.

§290.42(d)(11)(B)(iii) The design capacity of pressure filters shall not exceed
a maximum filtration rate of 2.0 gpm/sq ft with the largest filter off-line.

§290.42(d)(11)(B)(iv) Except as provided in clause (vi) of this subparagraph,
any surface water treatment plant that provides, or is being designed to provide,
less than 7.5 MGD must be able to meet either the maximum daily demand or
the minimum required 0.6 gpm per connection, whichever is larger, with all
filters on-line.

§290.42(d)(11)(B)(v) Any surface water treatment plant that provides, or is
being designed to provide, 7.5 MGD or more must be able to meet either the
maximum daily demand or the minimum required 0.6 gpm per connection,
whichever is larger, with the largest filter off-line.

§290.42(d)(11)(B)(vi) Any surface water treatment plant that uses pressure
filters must be able to meet either the maximum daily demand or the minimum
required 0.6 gpm per connection, whichever is larger, with the largest filter off-
line.

§290.42(d)(11)(C) The depth and condition of the media and support material shall
be sufficient to provide effective filtration.

§290.42(d)(11)(C)(i) The filtering material shall conform to American Water
Works Association (AWWA) standards and be free from clay, dirt, organic
matter, and other impurities.

§290.42(d)(11)(C)(ii) The grain size distribution of the filtering material shall
be as prescribed by AWWA standards.

§290.42(d)(11)(C)(iii) The depth of filter sand, anthracite, granular activated
carbon, or other filtering materials shall be 24 inches or greater and provide an
L/d ratio, as defined in §290.38 of this title, of at least 1,000.

§290.42(d)(11)(C)(iii)(I) Rapid sand filters typically contain a
minimum of eight inches of fine sand with an effective size of 0.35 to 0.45
millimeter (mm), eight inches of medium sand with an effective size of
0.45 to 0.55 mm, and eight inches of coarse sand with an effective size of
0.55 to 0.65 mm. The uniformity coefficient of each size range should not
exceed 1.6.

§290.42(d)(11)(C)(iii)(IT) High-rate dual media filters typically
contain a minimum of 12 inches of sand with an effective size of 0.45 to

46

Revised December 2019



TCEQ Publication RG-195 8290.42 Water Treatment

0.55 mm and 24 inches of anthracite with an effective size of 0.9 to 1.1
mm. The uniformity coefficient of each material should not exceed 1.6.

§290.42(d)(11)(C)(iii)(IIT) High-rate multi-media filters typically
contain a minimum of three inches of garnet media with an effective size
of 0.2 to 0.3 mm, nine inches of sand with an effective size of 0.5 to 0.6
mm, and 24 inches of anthracite with an effective size of 0.9 to 1.1 mm.
The uniformity coefficient of each size range should not exceed 1.6.

§290.42(d)(11)(C)(iii)(IV) High-rate mono-media anthracite or
granular activated carbon filters typically contain a minimum of 48 inches
of anthracite or granular activated carbon with an effective size of 1.0 to
1.2 mm. The uniformity coefficient of each size range should not exceed
1.6.

§290.42(d)(11)(C)(iv) Under the filtering material, at least 12 inches of
support gravel shall be placed varying in size from 1/16 inch to 2.5 inches. The
gravel may be arranged in three to five layers such that each layer contains
material about twice the size of the material above it. Other support material
may be approved on an individual basis.

§290.42(d)(11)(D) The filter shall be provided with facilities to regulate the
filtration rate.

§290.42(d)(11)(D)(i) With the exception of declining rate filters, each filter
unit shall be equipped with a manually adjustable rate-of-flow controller with
rate-of-flow indication or flow control valves with indicators.

§290.42(d)(11)(D)(ii) Each declining rate filter shall be equipped with a rate-
of-flow limiting device or an adjustable flow control valve with a rate-of-flow
indicator.

§290.42(d)(11)(D)(iii) The effluent line of each filter installed after January 1,
1996, must be equipped with a slow opening valve or another means of
automatically preventing flow surges when the filter begins operation.

§290.42(d)(11)(E) The filters shall be provided with facilities to monitor the
performance of the filter. Monitoring devices shall be designed to provide the ability
to measure and record turbidity as required by §290.111 of this title.

§290.42(d)(11)(E)(i) Each filter shall be equipped with a sampling tap so that
the effluent turbidity of the filter can be individually monitored.

§290.42(d)(11)(E)(ii) Each filter operated by a public water system that
serves fewer than 10,000 people shall be equipped with an on-line turbidimeter
and recorder which will allow the operator to measure and record the turbidity
at 15-minute intervals. The executive director may allow combined filter effluent

Revised December 2019 47



8290.42 Water Treatment TCEQ Publication RG-195

monitoring in lieu of individual filter effluent monitoring under the following
conditions:

§290.42(d)(11)(E)(ii)(I) The public water system has only two filters
that were installed prior to October 1, 2000, and were never equipped
with individual on-line turbidimeters and recorders; and

§290.42(d)(11)(E)(ii)(II) The plant is equipped with an on-line
turbidimeter and recorder which will allow the operator to measure and
record the turbidity level of the combined filter effluent at a location prior
to clearwell storage at 15-minute intervals.

§290.42(d)(11)(E)(iii) Each filter operated by a public water system that
serves at least 10,000 people shall be equipped with an on-line turbidimeter and
recorder which will allow the operator to measure and record the turbidity at 15-
minute intervals.

§290.42(d)(11)(E)(iv) Each filter installed after October 1, 2000, shall be
equipped with an on-line turbidimeter and recorder which will allow the
operator to determine the turbidity at 15-minute intervals.

§290.42(d)(11)(E)(v) Each filter unit that is not equipped with an on-line

turbidimeter and recorder shall be equipped with a device to indicate loss of

head through the filter. In lieu of loss-of-head indicators, declining rate filter
units may be equipped with rate-of-flow indicators.

§290.42(d)(11)(F) Filters shall be designed to ensure adequate cleaning during the
backwash cycle.

§290.42(d)(11)(F)(i) Only filtered water shall be used to backwash the filters.
This water may be supplied by elevated wash water tanks, by the effluent of
other filters, or by pumps which take suction from the clearwell and are provided
for backwashing filters only. For installations having a treatment capacity no
greater than 150,000 gallons per day, water for backwashing may be secured
directly from the distribution system if proper controls and rate-of-flow limiters
are provided.

§290.42(d)(11)(F)(ii) The rate of filter backwashing shall be regulated by a
rate-of-flow controller or flow control valve.

§290.42(d)(11)(F)(iii) The rate of flow of backwash water shall not be less
than 20 inches vertical rise per minute (12.5 gpm/sq ft) and usually not more
than 35 inches vertical rise per minute (21.8 gpm/sq ft).

§290.42(d)(11)(F)(iv) The backwash facilities shall be capable of expanding
the filtering bed during the backwash cycle.

48

Revised December 2019



TCEQ Publication RG-195 8290.42 Water Treatment

§290.42(d)(11)(F)(v)(I) For facilities equipped with air scour, the
backwash facilities shall be capable of expanding the filtering bed at least
15% during the backwash cycle.

§290.42(d)(11)(F)(iv)(II) For mixed-media filters without air scour,
the backwash facilities shall be capable of expanding the filtering bed at
least 25% during the backwash cycle.

§290.42(d)(11)(F)(iv)(III) For mono-media sand filters without air
scour, the backwash facilities shall be capable of expanding the filtering
bed at least 40% during the backwash cycle.

§290.42(d)(11)(F)(v) The filter freeboard in inches shall exceed the wash rate
in inches of vertical rise per minute.

§290.42(d)(11)(F)(vi) When used, surface filter wash systems shall be
installed with an atmospheric vacuum breaker or a reduced pressure principle
backflow assembly in the supply line. If an atmospheric vacuum breaker is used,
it shall be installed in a section of the supply line through which all the water
passes and which is located above the overflow level of the filter.

§290.42(d)(11)(F)(vii) Gravity filters installed after January 1, 1996, shall be
equipped with air scour backwash or surface wash facilities.

§290.42(d)(11)(G) Each filter installed after October 1, 2000, shall be equipped
with facilities that allow the filter to be completely drained without removing other
filters from service.

§290.42(d)(12) Pipe galleries shall provide ample working room, good lighting, and
good drainage provided by sloping floors, gutters, and sumps. Adequate ventilation to
prevent condensation and to provide humidity control is also required.

§290.42(d)(13) The identification of influent, effluent, waste backwash, and chemical
feed lines shall be accomplished by the use of labels or various colors of paint. Where
labels are used, they shall be placed along the pipe at no greater than five-foot intervals.
Color coding must be by solid color or banding. If bands are used, they shall be placed
along the pipe at no greater than five-foot intervals.

Revised December 2019 49



8290.42 Water Treatment

TCEQ Publication RG-195

§290.42(d)(13)(A) A plant that is built or repainted after October 1, 2000, must use
the following color code. The color code to be used in labeling pipes is as follows:

Table 1: 30 TAC §290.42(d)(13)(A)

Letters Color of Pipe
Potable Water Light Blue
Compressed Air Light Green
Instrument Air Light Green with Dark Green

Bands

Chlorine (gas, liquid, or vent) Yellow
Chlorine (solution) Yellow with Red Bands
Liquid Alum Yellow with Orange Bands
Alum (solution) Yellow with Green Bands
Ammonia Yellow with Brown Bands
Chlorine Dioxide (solution) Yellow with Blue Bands
Ferric chloride Brown with Red Bands
Ferric sulfate Brown with Yellow Bands
Polymers White with Green Bands
Liquid caustic White with Red Bands
Caustic (solution) White with Orange Bands
Fluoride White with Yellow Bands
Ozone Stainless Steel with White Bands
Settled Water Green
Filter Effluent Light Blue
Backwash Supply Light Blue
Backwash Waste Dark Grey
Drain Dark Grey
Raw Water Tan

§290.42(d)(13)(B) A plant that was repainted before October 1, 2000, may use an
alternate color code. The alternate color code must provide clear visual distinction

between process streams.

§290.42(d)(13)(C) The system must maintain clear, current documentation of its

color code in a location easily accessed by all personnel.

§290.42(d)(14) All surface water treatment plants shall provide sampling taps for raw,
settled, individual filter effluent, and clearwell discharge. Additional sampling taps shall
be provided as appropriate to monitor specific treatment processes.

§290.42(d)(15) An adequately equipped laboratory shall be available locally so that

daily microbiological and chemical tests can be conducted.

50

Revised December 2019



TCEQ Publication RG-195 8290.42 Water Treatment

§290.42(d)(15)(A) For plants serving 25,000 persons or more, the local laboratory
used to conduct the required daily microbiological analyses must be accredited by the
executive director to conduct coliform analyses.

§290.42(d)(15)(B) For plants serving populations of less than 25,000, the facilities
for making microbiological tests may be omitted if the required microbiological
samples can be submitted to a laboratory accredited by the executive director on a
timely basis.

§290.42(d)(15)(C) All surface water treatment plants shall be provided with
equipment for making at least the following determinations:

§290.42(d)(15)(C)() pH;
§290.42(d)(15)(C)(ii) temperature;
§290.42(d)(15)(C)(1ii) disinfectant residual;
§290.42(d)(15)(C)(iv) alkalinity;
§290.42(d)(15)(C)(v) turbidity;

§290.42(d)(15)(C)(vi) jar tests for determining the optimum coagulant dose;
and

§290.42(d)(15)(C)(vii) other tests deemed necessary to monitor specific
water quality problems or to evaluate specific water treatment processes.

§290.42(d)(15)(D) Each surface water treatment plant that uses chlorine dioxide
shall provide testing equipment for measuring chlorine dioxide and chlorite levels.

§290.42(d)(15)(E) Each surface water treatment plant that uses sludge-blanket
clarifiers shall be equipped with facilities to monitor the depth of the sludge blanket.

§290.42(d)(15)(F) Each surface water treatment plant that uses solids-
recirculation clarifiers shall be equipped with facilities to monitor the solids
concentration in the slurry.

§290.42(d)(16) Each surface water treatment plant shall be provided with a computer
and software for recording performance data, maintaining records, and submitting
reports to the executive director. The executive director may allow a water system to
locate the computer at a site other than the water treatment plant only if performance
data can be reliably transmitted to the remote location on a real-time basis, the plant
operator has access to the computer at all times, and performance data is readily
accessible to agency staff during routine and special investigations.

§290.42(d)(17) Reverse osmosis and nanofiltration membrane systems not provided
for microbiological quality control shall conform to the requirements of subsection (b)(9)
of this section.

Revised December 2019 51



8290.42 Water Treatment TCEQ Publication RG-195

§290.42(e) Disinfection.

§290.42(e)(1) All water obtained from surface sources or groundwater sources that are
under the direct influence of surface water must be disinfected in a manner consistent
with the requirements of §290.110 of this title.

§290.42(e)(2) All groundwater must be disinfected prior to distribution and in a
manner consistent with the requirements of §290.110 of this title. The point of
application must be ahead of the water storage tank(s) if storage is provided prior to
distribution. Permission to use alternate disinfectant application points must be
obtained in writing from the executive director.

§290.42(e)(3) Disinfection equipment shall be selected and installed so that
continuous and effective disinfection can be secured under all conditions.

§290.42(e)(3)(A) Disinfection equipment shall have a capacity at least 50% greater
than the highest expected dosage to be applied at any time. It shall be capable of
satisfactory operation under every prevailing hydraulic condition.

§290.42(e)(3)(B) Automatic proportioning of the disinfectant dosage to the flow
rate of the water being treated shall be provided at plants where the treatment rate
varies automatically and at all plants where the treatment rate varies more than 50%
above or below the average flow. Manual control shall be permissible only if an
operator is always on hand to make adjustments promptly.

§290.42(e)(3)(C) All disinfecting equipment in surface water treatment plants shall
include at least one functional standby unit of each capacity for ensuring
uninterrupted operation. Common standby units are permissible but, generally, more
than one standby unit must be provided because of the differences in feed rates or the
physical state in which the disinfectants are being fed (solid, liquid, or gas).

§290.42(e)(3)(D) Facilities shall be provided for determining the amount of
disinfectant used daily and the amount of disinfectant remaining for use.

§290.42(e)(3)(E) When used, solutions of calcium hypochlorite shall be prepared
in a separate mixing tank and allowed to settle so that only a clear supernatant liquid
is transferred to the hypochlorinator container.

§290.42(e)(3)(F) Provisions shall be made for both pretreatment disinfection and
post-disinfection in all surface water treatment plants. Additional application points
shall be installed if they are required to adequately control the quality of the treated
water.

§290.42(e)(3)(G) The use of disinfectants other than free chlorine and chloramines
will be considered on a case-by-case basis under the exception guidelines of
§290.39(1) of this title. If water containing chloramines and water containing free
chlorine are blended, then a case-by-case review under §290.39(1) of this title will be
required.

52

Revised December 2019



TCEQ Publication RG-195 8290.42 Water Treatment

§290.42(e)(4) Systems that use chlorine gas must ensure that the risks associated with